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Information

SR BMEEETARAE
Name: HUIZHOU LONGJI ELECTRONICS CO.,LTD

Hi: CAREEMNTHZAEEER T EERAF -TUK
Address: No.2 LIBo SHUI INDUSTRIAL DISTRICT,NAN YA BEI LU,SHEK WAN, BOLUO,
HUIZHOU, GUANGDONG, CHINA

¥ 1% 5 # Phone number: 0752-6925399 ext 1234

H, ¥ # 45 Email address: you@cn.totexmfg.com

% Ht Website: www.totexmfg.com

E Yl SUREPS)

ik BN T A IRAF
Name: HUIZHOU LONGJI ELECTRONICS CO.,LTD

Hik: FAREEMNTEZ R B HERALHERAE - TIR
Address: No.2 LIBo SHUI INDUSTRIAL DISTRICT,NAN YA BEI LU,SHEK WAN, BOLUO,
HUIZHOU, GUANGDONG, CHINA

Test laboratory

Manufacturer’s | 35 2 7 phone number: 0752-6925399 ext 1234
Information

H, F K 45 Email address: you@cn.totexmfg.com
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LW TNERBEAF G
Name: GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CE\‘@%F}& g m-‘%’ i
WAk RASMTAERE A LS L 5 Cl02 B (RIH¥ géUb)
Address: Room C102, No,1 Nanxiangzhi Road, Science City, Guangzhou, , China
‘ (Light Industry Testing Laboratory in Science City)

. & 5 %% Phone number: +86-20-38669019

M, ¥ #j 45 Email address: itl@iqtc.cn

M 5 Website: www.igtc.cn
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W, 1= £ Battery information

% TR A= 220009(791529) 7.4V 7.2Ah
Name Li-ion Rechargeable Battery Model 53.28Wh
— 1k o EL
s 7.4V o 7.2Ah
Nominal voltage Capacity
BUE TLAHE 53.28Wh 8 S AL BB W BRI A
Watt-hour rating ' Appearance Black plastic and plastic film shell
B WL L 3 AREEETEN (4)
DLE é’ﬂ 415 . .
M z g Physical Rechargeable Li-ion cell
ass -
description (battery)

WL
Battery picture

150fthe FCC Rules
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MK 12 B, Test information
:I-” S -/j‘;é = 3]-;]1 N b 13‘:‘ #
MR &5 % 01052000008128-1(E) WHR A B 2020-12-23
Test report number Date of test report
S A BeaE (X TRES Mzt RIS K fmimg Ft) ST/SG/AC.10/11/Rev.7
Teét standard UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS
GOODS”, Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
or R N SH REF 2 A
T.l I’:ﬂ)g*ﬁ%—u- /E\fg PaSSed T-2 /mlf/%ﬁh% /E\#g Passed
Altitude simulation Thermal test
T3R5 N T4 5 P\
Vibration &1 Passed Shock & Passed
T.5 4h#p A A T6 E & A
External short circuit & 14 Passed Impact = Pasged
T7 N T.8 # 4| N
Overcharge = 15 Passed Forced discharge & 15 Passed
38.3.3(f) A3 A Not applicable 38.3.3(g) A Jf Not applicable
AR, ZHEFEGHFAGE (X TRARRYZRMNENS REFREFH)
s ST/SG/AC.10/11/Rev.7, 38.3 AR E K
Coﬁ:lﬁion The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS”, Manual of Test and Criteria
ST/SG/AC.10/11/Rev.7, 38.3.
4 Rl 25 R AU & A
Remark The test results are only valid for the test samples submitted the a}@ﬁ‘\
AWy
%
Rrn%e <
oy Y o L ﬁmﬁ’b\ BHE
Signature & Title SE%» % £ f£ Laboratory Director Issued date (@592 23
J06015%
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Statement

LA E TR 2 AN E LR

The test report is invalid without the official stamp of IQTC.

2 A E THEAE L TR

The test report is invalid without the signatures of Approver.
BARERBR LK. AEALBREFHEE, FHBHMEH AHE

The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of IQTC.

A4 F b R A SERR BEAE S RORRE, FEARIE B AR R 4 AR AR DL RGE S e AR TR, T T AR ] B R
AR AT AH K T

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
sk EEARN, NTREAREZERTARAMBREMEN.
Objection to the test report must be submitted to IQTC within 15 days
6. A M & AT A LT
The test report is valid for the tested samples only.

TR TRET NTAFREALE 1S CL02 5 (RIRFWMERE)

Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
H, i (Tel): 020-38669019-811

M, ¥ # 47 (E-mail): battery@igtc.cn , itl@igtc.cn
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